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Test Report
He = .
REwS: 202205008
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
& & R E3E BE, PH
Sample Name Connector Part No:
P WL AT A AIRAR LAES: PH
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t L& A AL AR 5 8510985 ekt B4 20221328
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
M ]
HEmHE ¥ A Hp -
Sample Qty. 80pcs Test Periods 2022/4/20~2022/5/8
B s . M IF B o 1y 4o
Test Location E ML ABHE Test Conditions (23.6~25.1)C, (52.1~54.7)%RH
=N N o
FBRS o R TR
Sample State
& N b b AT T sl
MR et (Psa11 0T TIRHAIE.
Tested Basis
TSRS -
Test instrument:
s A REWS HTEAXH
No. Instrument Name Instrument No. Valid date to
BRI
1 Resistance Meter SY-EG135 2022/5117
byl =N/ 3
2 %m"wjj i SY-FC030 2022/11/30
rgometer
BRI IR
3 Universal tensile testing machine SY-FG024 2022/7130
SIERERIRIETE
4 Temperature & Humidity Cycling Chamber SY-TA114 2022/6/30
SRR AR
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SIERERIRIETE
6 Temperature & Humidity Cycling Chamber SY-TA117 2023/2/28
BE AT
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA109 2022/6/30
TS F o 3 14
8 i 5 R IR 378 SY-Z011 2022/7/30
Salt spray Chamber
HEREE SR
9 Data Acquisition Unit SY-TA107 2023/4/30
=710 ooy 3
10 BREDRRR SY-EG014 2022/6/30
Multi range DC power supply
BRI G
" Electric vibration table TC-FGO18 2022/7130
. S T 2
12 AR R R S TC-FG023 2022/7/30
Fall concussion test-beds
RRR BT
13 Transient breaking instrument TC-EG142 2022/12/30
BB BT L8 M A
14 Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30
=
=HA

1. IRERIE RN ERE TR, BOEWTH, RERM. ROT; RETHH. FZ

2. FRERREESREFANHEIMRS, RENBXUFRENFREL.
3. ENRENRBERIN, BFEREIRSZ BE+RBARUPER AR ATHRS,
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Test Result

RERS: a.

Report No. 202205008 MRS CWBDZ-QR-QC-123
Fs | #wmE BRI 5 HBHS ABER GRgE | DF
No. ltem Condition & Method Sample No. Requirement Test Result on

a5 1ERRENTAEER. ME. FF
Checking by eyes HREMIEANER.
s . Plastic part: smooth and flat surface
MA: 1.0 L . ;
Evesiaht: > 1.0 without discolor, broken, crack, and
LS yesight: > 1. distortion, etc & &
6.1.1 BEBA: (200~300) Ix 001~010 o = o =
Appearance . - 2&EHFREXEM. Sk . TAEN Pass Pass
Lamp: (200~300) Ix N o4 v -
e - MU IR A5 K FR 5% R At P S BB
BES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3~0.5)m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a physical damage, etc.
Bz 4 A Eh L% 7 e\ FLEE AR
HFLER S, MLEE R KTF25
mm/min,
The force of inserting and pulling the
contact into and out of the housing
along the axis shall be measured
(Testing speed: <25 mm/min.)
GB/T 5095.8 Method 15d / EIA-364- FEAS: <10N
N S = e gl | : SEl s
BFEANS| DO B CRESHERMIL) © > 15N
BEH (THHARF) Insertion force: <10N
Insertion Retention force (without lock) ~
6.1.2 force - 001~010 : =15N HBREBATR | 5o
and retention ElEH GEHiERME) : =20N
force for Retention force
contact firg (Test with lock) : =20N
& MLE R MESEE
Result of test or range of numerical value
BIUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt Tt Tt Tt Tt } , ,
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) 7.50 7.60 7.20 7.70 7.10 7.70 7.10 7.42
Max
HHH (RHF
1)
FHE (Retention) 31.20 34.30 31.00 32.50 35.20 35.20 | 31.00 | 32.84
Socket | without lock
contact Min
HwHH GEF
1)
(Retention) 48.50 50.10 47.60 53.20 51.40 53.20 | 47.60 | 50.16
Test with
lock
Min

3% 3 00, d

~r N
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Report No.
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Name of instrument
equipment

BENNT

Ergometer
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Test Result

RERS: o=.
Report No. 202205008 FIBWS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRES HIRER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
) 1ERMGRENTRAREER. MiE
B v ARREZMERMNETR .
Checking by eyes Plastic part: smooth and flat
M5 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ N
6.1.1 Appear)':mce BEBA: (200~300) Ix 006~010 2ERHRALSEM. EX .. XA ;ass ;ass
Lamp: (200~300) Ix SRR R BB R R A
BHMERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRETEME S EFEINE S, MEREEA
2844 oy BEay 0N R E :25mm /min)
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
load required to make the post start
moving from the wafer shall be
- measured. (Testing speed: <25
615 | Postretangon MmN 006~010 10N Min. wREENTE| £
o force GBI/T 5095.8 Method 15a / EIA-364- - Pass
29B
Ex?ru{
MRS HEEE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 39.9 38.4 40.7 40.9 41.2 41.5 41.3 38.5 39.2 39.0 41.50 38.40 40.06
SHHEEN
Post Sample2 39.6 414 42.8 41.9 42.7 38.4 38.5 39.0 40.9 39.6 42.80 38.40 40.48
retention
force (EA{i Sample3 42.3 39.0 41.4 39.0 424 39.6 42.2 42.2 38.7 41.3 42.40 38.70 40.81
Unit:N)
Sample4 41.2 401 40.8 42.9 42.2 40.3 42.2 40.8 40.2 43.1 43.10 | 40.10 41.38
Sample5 39.1 39.2 39.2 39.6 40.7 39.2 384 42.7 42.5 38.4 42.70 38.40 39.90
PE A
Name of instrument
equipment
T RERI SR I
Universal tensile testing machine
¥ 5T k28




RERS:

B W % R
Test Result

Report No. 202205008 FHRIWS: CWBDZ-QR-QC-123
Fs KNI E M F e 75k (e HASE K HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1R REN CAEER. MG
g v FRREZMERNTR.
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance | AP (200-300) Ix 006~010  |2&BHERELHM. €L . KM Pass Pass
Lamp: (200~300) Ix BN R R R S
BMES: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
B ERwF RS EiEnki T,
HNEF SN TFRIE R SLENENE
7 GURE : 25mm /min)
Pulling load shall be applied to a
correctly crimped contact and a wire.
The load required to pull the wire out of
the contact or break the wire shall be
measured. (Testing speed: <25 AWG 28: 10N Min
g /min.) . .
& B dak R AWG 26: 20N Min. R
6.1.4 Crimp tensile | GB/T5095.8 Method 16d / EIA-364- 006~010  |AWG 24: 30N Min. HREBATE | 5
strength 08B AWG 22: 40N Min. ass
[
J 0ol
MR BIETEE
Result of test or range of numerical value
mA .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
AWG28 245 26.1 25.2 25.8 25.70 26.10 | 24.50 25.46
EEBALIR
SKIRBE AWG26 49.2 47.5 45.1 48.2 48.40 49.20 | 45.10 47.68
Crimpi Uik
ping
pull out Socket
force (2 %OMaSt | AwG24 67.5 66.2 67.5 67.4 66.70 67.50 | 66.20 67.06
Unit:N)
AWG22 57.3 58.4 56.3 56.8 56.9 58.40 | 56.30 57.14
BRI E B
Name of instrument
equipment
BEMAHIT
Ergometer
#0671, 328 W
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Test Result

WERS: =
Report No. 202205008 FigmS: CWBDZ-QR-QC-123
q N N N o R 5 25y
FE HRE BRI 5 HBHS ABER GREE |
No. ltem Condition & Method Sample No. Requirement Test Result 0
a1 1ERMRENTREER. M. 7
Checking by eyes HREMIEANER.
WA 1.0ME Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
- > 1. ) . ~
6.1.1 SR BARH:  (200~300) Ix 011~025 distortion, etc. - 5 &
Appearance Lamp: (200~300) Ix 2&BHRELEM. S TPREN Pass Pass
BIEE. (0.3~05) m USRS R R B E S R
s Iace' (0' 3~0 '5) m- Metal part: bright and even surface
G‘;/T 50951 Mothod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
B B RS FRFLEE S PRE R
BmAFKL, MEEXEANN ERIR
HARES0RKE S GREFAKT
25mmimin.) ] 5 2
A housing with crimped contacts and "‘i’”’ DX ise | WKl | SRR S0ac )
a header shall be mated and unmated - e T &
on the mating axis. Initial insertion a0 34380 98¢ 780
and withdrawal forces and withdrawal = - — e
o . force at 50th shall be measured. 7 aono 11eno 5.8
615 ﬁuslﬁgjgoi?i? (Testing speed: <25 mm/min.) 011025 o e | R
o . GBI/T 5095.7 Method 13b / EIA-364- — - = — = I T3 Pass
withdrawal forc 138 100 63,700 13 70 s
KNSR BETEE
Result of test or range of numerical value
B fUnit: N
Ilfia Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 T T T T T , / /
Appearance No damage. No damage. No damage. No damage. No damage.
Ny
EIRIEAD 10.3 9.9 10.1 9.6 9.8 10.30 | 960 | 9.94
Insertion 1st(Max)
S
2Pin g').\yiﬂjjj . 16.4 171 15.6 17.3 18.8 18.80 | 15.60 17.04
Retention1st(Min)
H50UHk H 7)
Retention50st(Min) 9.1 11.5 10.0 8.8 9.0 11.50 | 8.80 9.68
Ny
E’Aﬁ)\jj 16.1 15.0 15.8 15.1 16.6 16.60 | 15.00 15.72
Insertion 1st(Max)
S
3Pin g').\yiﬂjjj . 233 24.4 23.0 229 21.8 24.40 | 21.80 23.08
Retention1st(Min)
H50UHk H )
Retention50st(Min) 171 17.2 17.0 14.5 15.8 17.20 | 14.50 16.32
Ny
EIRIEAD 19.0 19.8 18.6 19.1 203 20.30 | 18.60 | 19.36
Insertion 1st(Max)
S
4Pin g').\yiﬂjjj . 30.2 33.1 32.7 35.2 33.4 35.20 | 30.20 32.92
Retention1st(Min)
H50UHk H 7)
Retention50st(Min) 20.2 23.1 20.3 251 23.2 25.10 | 20.20 22.38
70, 328 W
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Test Result

FIZRS: CWBDZ-QR-QC-123

REHS
Report No. 202205008
N/
Ef)\ﬁ)\jj 38.3 39.9 40.0 38.1 42.2 42.20 | 38.10 39.70
Insertion 1st(Max)
b
10Pin E’ijﬂjﬂ. 34.2 33.0 32.0 29.1 324 34.20 | 29.10 32.14
Retention1st(Min)
H50UHk H )
Retention50st(Min) 17.5 15.8 16.1 18.3 19.1 19.10 | 15.80 17.36

NERR BRI

Name of instrument equipment

T3 RERI IR G

Universal tensile testing machine
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Test Result
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RERS: a.
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FERHERBR.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 026-030 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
mEEES, SREEREIFEL, BR
100mA; HEBMIEETERES: RMA
(10~55~10) Hz, E|/MEHETENR15
#h, #RIE1.52mm. JBXYZ=3IERF5E
FEER2/ By SN TiRfs (£86.1.1)
Mate connectors subjected them to Appearance: no damage.( refer to
WUIR following vibration conditions, for a 6.1.1) N
6.1.6 L period of 2 hours in each of 3 mutually 026-030 FEMUEEME: 20mQ Max. ZRBEIN TR =
Vibration . . Pass
perpendicular axes, 100 mA current Contact resistance: 20mQ Max.
shall be applied. 57 FR AT E]: 1psec Max
Frequency: (10~55~10)Hz/min. Current interruption: 1psec Max
Cycling time: 1 min.
Amplitude: 1.52mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
25 R MBS E
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Tt Tt Fints Tt Tt
. iR3uRT | 026-030 No damage. No damage. No damage. No damage. No damage. / ! !
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 2 5117 5117
i/ | 026-030 No damage. No damage. No damage. No damage. No damage. / / /
BRI A BT )
Current interruption 026-030 <lus <lus <1us <1us <lus / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.7 5.6 5.7 5.6 5.4 5.4 5.7 5.7 5.8 5.6 5.80 5.40 5.67
Sample2 5.9 5.6 5.9 5.8 5.6 5.6 5.4 5.7 5.8 5.6 5.90 5.40 5.78
RIET | Sample3 5.7 5.7 5.9 5.4 5.6 5.5 5.9 5.7 5.7 5.9 5.90 5.40 5.89
SRR A Sample4 5.8 5.7 5.6 5.7 5.9 5.6 5.8 5.4 5.7 5.6 5.90 5.40 6.00
Contact
resistance Sample5 5.8 5.7 55 54 5.8 5.9 55 54 5.9 5.9 5.90 5.40 6.11
(B
Unit:mQ) Sample1 6.0 6.3 6.3 6.4 5.7 5.7 6.5 6.5 6.4 5.9 6.50 5.70 6.21
Sample2 6.4 6.4 6.2 6.1 6.3 6.3 5.8 6.0 6.6 6.3 6.60 5.80 6.22
RIEF | Sample3 6.1 6.4 6.7 5.7 6.0 6.2 6.3 6.5 6.0 6.4 6.70 5.70 6.21
Sample4 6.3 6.1 5.9 6.1 6.7 5.9 6.6 6.1 6.3 6.3 6.70 5.90 6.21
Sample5 6.1 6.3 5.8 5.7 6.5 6.5 6.2 5.7 6.3 6.7 6.70 5.70 6.18
%09 0T, 3k 28 |
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Test Result

KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter

10 U, & 28
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Test Result

RERS: a.
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce B2BA: (200~300) Ix 026-030 2EBHEELHM. |k . KA ,fass ,fass
Lamp: (200~300) Ix EHHRIRL R B R RS S R
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERSRMEEL, BXYZZHER A EEHE
R (BH18R) , FEMRIEHEU
100mAHRLR
HEEIEE . 490m/s2
FRERTE: 11ms
:Vlite F:onnﬁctcllrs anccii_fubje(;ttt_hem tofthe SN Tiafs (£886.1.1)
Wi %ovrn% S” Ec COT_ |d|$ns, Lmses o Appearance: no damage.( refer to A
6.1.7 Y s. ocl . shall be applied for eacl 026-030 6.1.1) EENENTE =)
Shock directions along 3 mutually A Pass
f ; A H TR [E): 1usec Max
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18 ’
shocks)
Test pulse: 490m/s2
Duration: 11ms
GBIT 5095.4 Method 6c / EIA-364-
27B
RMZE R M
Result of test or range of numerical value
T{ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Fi5ifn Fiif5 Fei5ifhn Fi5ifn
. 3uRT | 026-030 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appoarance FiRH FiRH TRt FIRH FIRH
o 1% 1% % 5117 5117
H/E | 026-030 No damage. No damage. No damage. No damage. No damage. / / /
R A AT E]
Current interruption 026-030 <lus <lus <tus <lus <lus / / !
ERRE B
Name of instrument

equipment

mEREE

Shock test system

WERIT

Resistance Meter

11 U, L o281
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Test Result

RERS: a.
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce B2BA: (200~300) Ix 021-025 2EBHEELHM. |k . KA ;ass ,fass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
LS 5 $0100R AR B FRIR 500K SN FeiRfn (2886.1.1)
HED 50 cycles for mating and unmating test Appearance: no damage.( refer to A
6.1.8 Durat;iI;P at the speed of 10 cycles per minute 021-025 6.1.1) EREMIENTE ;ass
y GBIT 5095.5 Method 9a / EIA-364- FEfREEPE: 20mQ Max.
09C Contact resistance: 20mQ Max.
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
. iRy | 021-025 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
R/ | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.9 5.8 5.7 5.8 5.4 5.7 5.4 5.5 5.5 5.5 5.90 5.40 5.61
Sample2 5.4 5.9 5.5 5.9 5.6 5.7 5.4 5.6 5.8 5.8 5.90 5.40 5.72
RIEHT | Sample3 5.5 5.5 5.5 5.4 5.7 5.8 5.7 5.7 5.4 5.9 5.90 5.40 5.82
FEAmER PR Sample4 55 5.9 5.5 5.8 5.7 5.4 5.5 5.4 5.6 5.5 5.90 5.40 5.93
Contact
resistance Sample5 5.7 55 5.6 58 5.6 5.4 54 54 5.8 55 5.80 5.40 6.03
(B
Unit:mQ) Sample1 6.5 6.2 6.1 6.5 5.7 6.2 6.0 6.1 6.1 6.2 6.50 5.70 6.15
Sample2 5.8 6.4 6.1 6.6 6.0 6.4 5.9 5.9 6.3 6.4 6.60 5.80 6.15
RIEF | Sample3 6.0 6.2 6.3 5.7 6.1 6.4 6.4 6.0 6.0 6.3 6.40 5.70 6.13
Sample4 6.3 6.2 6.1 6.1 6.3 5.8 6.3 5.8 6.1 5.8 6.30 5.80 6.13
Sample5 6.2 6.3 6.0 6.2 6.3 6.2 5.9 6.0 6.6 6.1 6.60 5.90 6.18
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

ey

Resistance Meter

%12 v, L o28 1
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Test Result

RERS: o=.

Report No. 202205008 FIBWS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRES MAREK HERYE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

- 1IN RAN R RER, M, 7
Checking by eyes HREMIERNER.
3 \ Plastic part: smooth and flat surface
A 1.0k ) )
Evesight: without discolor, broken, crack, and
A yesight: > 1.0 distortion, etc ~ N
6.1.1 BEER: (200~300) Ix 006~010 o = = =
Appearance ) y 2&EHFREXLEM. Sk TAEW Pass Pass
Lamp: (200~300) Ix N 4 gt Ay
e - MU R 47 B B 55 2 Bt % S R
BiNEEE: (0.3~0.5) m RE
A Metal part: bright and even surface
Space: (0.3~0.5) m . ) .
GBIT 5095.1 Method 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
Insert
o (EE AREREON 1T, FEuhFihek
5 EHERA IR RS, MIRE
RAF25 mbiisin,
w . |Insert the pin contact into and pull out
Jﬁﬁ%sgﬁrﬁ#i the socket contact in the direction of
Insertion the terminal axis (Testing speed: <25
and mm/min.) HAF: <8N
. GB/T 5095.8 Method 16e / EIA-364- EE4: =1.5N , =
~ 7 ey 3
6.1.9 W|thdraw§| 13B 006~010 Insertion force: <8N HERBBA TR Pass
force for pin ) T
in the Retention force: =1.5N
contact
& MLE SR M ESEE
Result of test or range of numerical value
B IUnit: N
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt Tt Tt Tt Tt ; ) ,
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) Max 25 2.7 2.9 24 2.8 290 | 240 2.66
RN
(Withdrawal) Min 5.6 5.8 5.9 6.1 6.3 6.30 5.60 5.94

BRI E B
Name of instrument
equipment

BEMHT

Ergometer

%13 U, L 28 1
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Test Result

WERS: =
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs I B &M S Bk 75 5 HRRS HRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERNGRENTRAEER. ME. FF

HRFIERNETR.

Plastic part: smooth and flat surface
without discolor, broken, crack, and
distortion, etc. & &
2&BHFRELSEM. S . KRAEM Pass Pass
IR ECS VS TR A A g J U=
Metal part: bright and even surface
without rust, oxide, fog and obvious
physical damage, etc.

Checking by eyes
MA: 1.0k
Eyesight: > 1.0
6.1.1 Appzlim;nce BEER: (200~300) Ix 026-030
Lamp: (200~300) Ix
BiESE: (0.3~0.5) m
Space: (0.3~0.5) m
GBIT 5095.1 Method 1a

TRECPARRZE R T, A/ T3 B BR A T

- pIEN i
$EfhE e . - 10mQ Max. (Initial)
Mate connectors with dry circuit to test . . &
6.2.1 rssci)sr;;ancée contact resistance 026-030 20mQ Max. (Final) HERYENT X Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
25 R BESE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
S = o o = =
Fints Fints Fints Fints Fints
App::ran 026-030 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.4 5.4 5.5 5.5 5.80 5.60 5.70 5.40 5.90 5.70 5.90 5.40 5.65
JERREEIE
Contact | Sample2 5.9 5.9 5.7 5.7 5.90 5.90 5.80 5.60 5.50 5.80 5.90 5.50 5.66
resistanc
SEX0 Sample3 5.6 5.8 5.8 5.9 5.50 5.50 5.70 5.50 5.40 5.80 5.90 5.40 5.62
Unit:mQ)
Sample4 5.6 5.4 5.8 5.6 5.70 5.50 5.60 5.50 5.60 5.40 5.80 5.40 5.61
Sample5 5.6 5.9 5.7 5.5 5.80 5.60 5.60 5.40 5.90 5.50 5.90 5.40 5.65
R4
Name of instrument
equipment
ek
Resistance Meter

%14 v, JLo28 T
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Test Result

*Flf:fﬁﬁ; 202205008 #1852 CWBDZQR-QC-123
Fs I B M EHRFE MRS HASEkK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ENGRANTARER. Mia 7
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
SR 0. distortion, etc. & &
6.1.1 BEER: (200~300) Ix 026-030 =
AwwmmemeQm%m“X 2&EBRHFRE LB, S . THAEXN Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GFéIT 509'51 M thod 1 without rust, oxide, fog and obvious
) etho a physical damage, etc.
TEAGARERR P 2 (B b 2 18], FI500V
DCH E #E T
s Pe  |Apply a voltage of 500V DC between . " R
6.2.2 Insulation |adjacent contacts and between 026-030 1388 :\\/I/Ig I\l\::: éFIir::gla)l) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GB/T 5095.2 Method 3a / EIA-364-
21C
SRIERA I < 1815k Hh 2k < [B] 5E N800V
AC (BHE) ,RERIMAREBESE
AL B8 1min.
MfEJE |Apply a voltage of 800V AC (rms) and SN THEEFEFMKINIER ~
6.2.3 Withstand (leakage current of 1mA between 026-030 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BAIUNItMQ)
it & Tttt Tttt T 15t T 15t T 15t
/ / /
Withstand voltage No damage No damage No damage No damage No damage
BERK e

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

%15 7, L 28 1
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Test Result

WERS: =

Report No. 202205008 FigmS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

1ERMGRENEREBER. ME. F
R FMERNER.

Plastic part: smooth and flat surface
without discolor, broken, crack, and
distortion, etc. & &
2eRHFRELSH. FiL . TRAEM Pass Pass
MU IR A5 K FR 5% R At P S B P
Metal part: bright and even surface
without rust, oxide, fog and obvious
physical damage, etc.

B
Checking by eyes
MA: 1.0k
Eyesight: > 1.0
6.1.1 Appil\axrm;nce B2ER:. (200~300) Ix 031-035
Lamp: (200~300) Ix
BmgEE: (0.3~0.5) m
Space: (0.3~0.5) m
GB/T 5095.1 Method 1a

AEEES, BUKKAVFRR, WE

EWEE
BH Mate connectors and measure the N
6.2.5 | Temperatur |temperature rise of contact when the 031-035 A30°C Max. ERMIE T ;
e rise maximum AC rated current is passed. ass
GBIT 5095.3 Method 5a / EIA-364-
70A
SNSRI BIETEE
Result of test or range of numerical value
B {IUnit: k
B%No. of poles/Bift| 1 | No2 | No3 | No4 | No5 | No6 | No7 | Nos | Noo | Noto | Max | Min Avg
current
AWG 22# 2.5A 11.20 13.40 12.60 14.50 13.10 - - - - - 14.50 | 11.20 12.96
P& e

Name of instrument

equipment - w i

-

ZEIEEREIR
Multi-Range DC Power Supply

% 16 7, L 28 1
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Test Result

Himo
fe?ﬁib 202205008 FRS: CWBDZ-QR-QC-123
Fs mE MR T E HamiRs HAREKR HERBUE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERMRENTAEER. M.
Checking by eyes FFE BB ME BRI
WA 1.0ME Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
| o i i S N
6.1.1 5L FARF: (200~300) Ix 036-040  |diStortion.ete. o A S
Appearance Lamp: (200~300) Ix 2&BHFRELFEMR. St kHE Pass Pass
BB (0.3~05) m BORUIRIR S B FR SR R 2 0.
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GpBIT 509'5 1 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
SN Feiifs (£886.1.1)
EEERARE, T (10512) CH= Appearance: no damage.( refer to
. ' e 6.1.1)
SHHE50/E, BEZIERPHR "
B (1~2) E ?fr?tfftﬂr:esizsotrann%e’\'ﬂ;)(()-mo Max
6.3.1 i =R Mated connectors exposed to the 036-040 iR IR 500 MO Min ' R R T o
e Heat resistance |condition of (105%2)°C for 250 e . . = A b =
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GBIT Y5095 6 Method 11i / EIA- MRLEE: 500V Min Joai 220 K3
364-17B %‘ . .
Withstand voltage: 500V Min no
breakdown or flashover.
NGRS HETER
Result of test or range of numerical value
II;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Tt Tt Tt
& -
AT | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Tt Tt Tt Tt Tt
A "
3ifE | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
faixefE
Insulation resistance | 036-040 >500 >500 >500 >500 >500 / / /
(B{IUnit:MQ)
i B /& 036-040 Tt Tt Tt Tt Tt / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 5.6 54 55 5.6 5.40 5.70 5.40 5.40 5.50 5.40 5.70 5.40 5.64
Sample2| 5.9 5.8 5.6 5.8 5.60 5.70 5.80 5.60 5.50 5.70 5.90 5.50 5.76
RIEHT | Sample3| 5.8 5.9 5.6 57 5.60 5.60 5.80 5.90 5.90 5.70 5.90 5.60 5.88
JEfRea R Sample4| 5.9 5.5 54 5.5 5.50 5.60 5.70 5.80 5.50 5.60 5.90 5.40 5.99
Contact
resistance Sample5| 5.9 5.5 5.6 5.9 5.60 5.60 5.60 5.70 5.80 5.40 5.90 5.40 6.11
(afir
Unit:mQ) Sample1| 6.4 6.1 5.9 6.0 5.90 6.20 6.20 6.20 6.00 6.10 6.40 5.90 6.20
Sample2| 6.6 6.6 5.9 6.2 6.40 6.30 6.40 6.30 6.20 6.20 6.60 5.90 6.23
RIE/F | Sample3 | 6.4 6.2 6.1 6.2 6.30 6.40 6.40 6.40 6.40 6.10 6.40 6.10 6.20
Sample4| 6.6 5.8 5.8 5.8 6.30 6.30 6.40 6.50 6.30 6.00 6.60 5.80 6.16
Sample5| 6.5 5.9 5.9 6.2 5.90 6.40 6.30 6.20 6.10 6.00 6.50 5.90 6.14

#
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B
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=
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202205008
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Test Result

FIZIRS: CWBDZ-QR-QC-123

LR BRI
Name of instrument
equipment

SIRREAAEHE
Temperature & Humidity Cycling
Chamber

EfK =

N

X B A E MR
DC/AC insulation and Dielectric Strength tester

MRt

Resistance Meter
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Test Result

Ao
;ﬁe“pﬁ";;) 202205008 FHBHE: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
=e 1R RENTRARER. L.
Checking by eyes FEBHMERNER.
M 1.08LE Plastic part: smooth and flat surface
Eyes‘ighi' >10 without discolor, broken, crack, and
LS o0 distortion, etc. & &
6.1.1 BBER: (200~300) Ix 041-045 e
Appearance Lamp: (200~300) Ix 2ERMHFRELFEM. S . KRE Pass Pass
S Iace' (0' 3~0 '5) m. Metal part: bright and even surface
GpBIT 509'51 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
SN FeiRfn (2886.1.1)
EEERARE, T (40+2) CHZ Appearance: no damage.( refer to
o ' et 6.1.1)
S E240/0 0, BEEERSDK
B (1~2) EE foﬁftleiﬁr;sizsot:n(c):e“'ﬂgg‘mﬂ Max
6.3.2 KR Mated connectors exposed to the 041-045 BB 500 MQ' Min ’ R E N T ~
e Cold resistance |condition of (-40=2)°C for 96hours, - e in. ) 2 & hae 1%
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GEIT 5095.6 Method 11] / EIA- MFRE: 500V Min R A LR
364-17B %’ . .
Withstand voltage: 500V Min no
breakdown or flashover.
KRN BEEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fei5its Fi5its Fi5its Fi5its Fei5its
A N
AT | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
A
. Tttt T th T th T th T th
i3/ | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
e
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i oaioas | FHE FH FA FH FH , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 5.8 5.6 5.8 5.6 5.8 5.6 5.4 5.4 5.8 5.5 5.80 5.40 5.64
Sample2| 5.8 5.8 5.8 5.4 5.9 5.7 5.9 5.6 5.8 5.5 5.90 5.40 5.76
RIEHT | Sample3| 5.6 5.4 5.8 5.5 5.7 5.6 5.6 5.6 5.4 5.7 5.80 5.40 5.87
FERbea R Sample4| 55 5.4 5.8 5.5 5.4 5.7 5.5 5.8 5.7 5.7 5.80 5.40 5.97
Contact
resistance Sample5| 5.8 5.9 5.7 5.8 5.4 5.5 5.7 5.6 5.8 5.6 5.90 5.40 6.08
(L
Unit:mQ) Sample1| 6.3 6.2 6.2 6.3 6.3 6.1 6.2 6.2 6.5 5.9 6.50 5.90 6.21
Sample2| 6.5 6.3 6.4 5.9 6.4 6.4 6.4 6.0 6.5 5.9 6.50 5.90 6.20
RIE/E | Sample3| 6.0 5.7 6.5 6.0 6.0 6.3 6.3 6.2 5.8 6.0 6.50 5.70 6.18
Sample4 | 6.3 5.7 6.3 5.9 6.1 6.0 5.9 6.6 6.3 6.4 6.60 5.70 6.23
Sample5| 6.5 6.3 6.1 6.5 5.9 6.3 6.4 6.1 6.6 6.4 6.60 5.90 6.31
%019 71, 3t 28 W
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FIZIRS: CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

WERIT

Resistance Meter
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R

wERS: o=
Report No. 202205008 FI&HS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAEEXR HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R RE N TAEER. M.
Checking by eyes FERHIIE AR .
M 1.08LE Plastic part: smooth and flat surface
E ; hi' >10 without discolor, broken, crack, and
0 yesight: > 1. distorti ¢ ~ ~
6.1.1 L BRER:  (200~300) Ix 046-050 storfion, etc. = 5
o Appearance |0 (200~300) Ix 2ERERELHEM. Sl THE Pass Pass
S Iace' (0' 3~0 '5) m. Metal part: bright and even surface
P A ' without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a ;
physical damage, etc.
B (40+2) C SN FeiRtn (2886.1.1)
IR (90~95) % ép1p$)arance: no damage.( refer to
# & BJ18)240/ N6, I3 v
ﬂﬂ(%ﬂ?hﬁ;fﬂ-‘}iﬁﬁyaﬂ e JERMERFE: 20mQ Max.
{EE R Mated ”t = dtoth Contact resistance: 20mQ Max.
6.3.3 AR BT aiec CoNMee ors xposer 10 046-050  |4s4FEfH: 500 MQ Min. GREENTR | o
Humidity condition of temperature (40:£2)'C, Insulation resistance:500 MQ Min
. oENo : .
humidity (90 95)% for 240hours, L E: 500V Min Joi 50 €21
recovery time (1~2) hours %
551215;95.6 Method 11c /EIA- Withstand voltage: 500V Min no
) breakdown or flashover.
KRS BETEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th T th T th
{3AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
A X
i/E | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
Haizra il
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(B{HIUNitMQ)
il 046.050 | T T FH T T , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 5.9 5.9 5.6 5.5 5.5 5.4 5.5 5.9 5.7 5.6 5.90 5.40 5.65
Sample2| 5.4 5.9 5.4 5.4 5.5 5.7 55 5.8 5.4 5.4 5.90 5.40 5.76
RIEA] | Sample3| 5.4 5.5 5.7 5.6 5.7 5.5 5.9 5.8 5.9 5.9 5.90 5.40 5.86
JERLEBIE Sample4 | 5.7 5.9 5.4 5.4 5.8 5.7 5.6 5.5 5.7 5.7 5.90 5.40 5.98
Contact
resistance Sample5| 5.5 5.7 5.9 5.9 5.8 5.5 5.7 5.9 5.7 5.8 5.90 5.50 6.08
(B
UnitmQ) Sample1| 6.4 6.2 6.1 6.1 6.1 5.7 6.2 6.5 6.3 6.1 6.50 5.70 6.19
Sample2| 6.0 6.2 5.7 6.1 6.1 6.1 6.1 6.3 6.0 6.0 6.30 5.70 6.19
RIS | Sample3| 5.8 6.3 6.2 6.0 6.5 6.1 6.5 6.5 6.3 6.5 6.50 5.80 6.24
Sample4 | 6.1 6.2 6.2 6.2 6.1 6.2 6.0 5.9 6.4 6.4 6.40 5.90 6.22
Sample5| 6.1 6.0 6.7 6.2 6.5 6.0 6.3 6.5 6.1 6.3 6.70 6.00 6.27

21 WL, 3L 28
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FIZIRS: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

MRt

Resistance Meter
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RERS: =
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERHRENTREER. MBE
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ A = =] (=)
6.1.1 Appearance BRER 3 (200~300) Ix 051-055 iﬁ}%ﬁ%ﬂ;ﬁjﬁ%ﬁ\ s ﬁﬁ}i Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BREERIFBANS. REREHES, BT
LB IRE -
a) 7E(-55+2) CHIEIR &M T HUE0.5/\FT; B 545 (£886.1.1
b) 7E(85+2) CHITEIR &4 T E 0.5/ A il;;“eaf:;gﬁ nf)’d;,‘nég'e z refer to
Ma)Blb)B—MEIF, FELRERERAENT 6.1.1) ’ '
554, HFIT25MEIME (1~2) I e
:fr;ﬁ?; T2 TR R ! ERIEEME: 20mQ Max.
mEEIR Mated connectors shall be tested under the Contact resistance: 20mQ Max.
6.3.4 Temperature  |following conditions 051-055 a2 : 500 MQ Min. FEREBIN TR a1
cycling Temperature °C Duration Insulation resistance:500 MQ Min.
1-55¢2 0.5h FHEEE: 500V Min T 2EF0 %3l
2 Room Temp. 5 minutes Max. EED
3 +85+2 0.5h . . .
) Withstand voltage: 500V Min no
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be breakdown or flashover.
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
s Rk BUESEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Fiiifn Fiiifn Fi5its Fiiifn Feiiifn
A N
AT | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Tt Tt T th Tt Tt
i3/ | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 051-055 >500 >500 >500 >500 >500 / / /
(B AIUNitMQ)
il 051055 A5 A5 T A5 A5 ; ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 5.7 5.4 5.9 5.7 55 5.9 5.8 5.4 5.9 5.5 5.90 5.40 5.65
Sample2 5.5 5.6 5.4 5.4 55 5.8 5.8 5.8 5.8 5.6 5.80 5.40 5.76
RIEHT | Sample3 5.5 5.8 5.5 5.8 55 5.8 5.4 5.4 5.6 5.7 5.80 5.40 5.86
R Sample4 5.9 5.9 5.4 5.9 5.9 5.8 5.6 5.5 5.6 5.8 5.90 5.40 5.97
Contact
resistance Sample5 5.7 5.7 5.5 5.4 5.9 5.8 5.8 5.7 5.5 5.5 5.90 5.40 6.08
(B
UnitmQ) Sample1 6.2 5.9 6.7 6.1 6.0 6.6 6.6 5.7 6.4 6.0 6.70 5.70 6.21
Sample2 5.9 6.3 5.8 6.2 5.8 6.1 6.3 6.1 6.2 6.4 6.40 5.80 6.20
RIS | Sample3 6.1 6.1 6.1 6.6 5.9 6.6 6.0 5.9 6.1 6.0 6.60 5.90 6.23
Sample4 6.6 6.2 6.0 6.4 6.2 6.6 6.4 6.1 6.1 6.3 6.60 6.00 6.28
Sample5 6.3 6.4 5.8 6.2 6.6 6.6 6.5 6.2 6.3 5.8 6.60 5.80 6.27

23 U, JLo28 1
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

BE-EE-REGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

WER I

Resistance Meter
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RERS a.
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KNI e M F e 75k MRS HASE K HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
] 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
MA: 1.0k surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appear’;me BBR3:  (200~300) Ix 056-060  [2&BHEREEHM. Fik . TP s ikl
Lamp: (200~300) Ix BN R R R E S
EEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EESBEARE, ERE (40+3) C. BE
75%. H2SSMKE A3ppm AT E i
E96/\FF
HALES MK |Mated connectors exposed to the y JEMREEPE: 20mQ Max. J s &
6.3.5 (H28 gas test) [condition of temperature (40£3)°C, 056-060 Contact resistance: 20mQ Max. HEREBR TR Pass
humidity 75%, H2S gas concentration of
3ppm for 96 hours
MR BIESTEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Fi5ifn Fiif5 Fei5ifn Fi5ifhn
. iR3uRT | 056-060 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appoarance FiRH FiRH iRt FIRH FIRH
. 515 55 at) LV ALV
/e | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 5.6 5.6 5.6 5.9 5.5 5.5 5.5 5.9 5.8 5.8 5.90 5.50 5.65
Sample2 5.6 5.7 5.7 5.4 5.8 5.4 5.9 5.7 5.5 5.8 5.90 5.40 5.75
RIEHT | Sample3 5.6 5.4 5.6 5.9 5.9 5.5 5.6 5.9 5.4 5.5 5.90 5.40 5.86
R Sample4 5.6 5.7 5.9 5.6 5.6 5.4 5.7 5.7 5.8 5.8 5.90 5.40 5.98
Contact
resistance Sample5 5.9 5.5 5.5 5.6 5.4 5.8 5.8 5.4 5.8 5.6 5.90 5.40 6.09
(L
UnitmQ) Sample1 6.4 6.1 6.0 6.4 6.1 5.8 6.2 6.3 6.3 6.2 6.40 5.80 6.19
Sample2 5.9 6.2 6.2 6.0 6.6 5.7 6.5 6.4 6.2 6.3 6.60 5.70 6.19
RIS | Sample3 6.2 5.9 6.3 6.6 6.4 6.2 5.9 6.5 6.2 5.8 6.60 5.80 6.19
Sample4 6.2 6.5 6.4 6.3 5.9 6.2 6.0 6.3 6.6 6.2 6.60 5.90 6.19
Sample5 6.3 5.8 6.1 5.9 5.8 6.1 6.5 6.2 6.5 5.9 6.50 5.80 6.11
e &R
Name of instrument
equipment

SRR # Gas Corrosion
Test Chamber

BRI
Resistance Meter
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Test Result

R

RERS a.
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KmE IME M E RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
) 1ERMRENTREER. M
B v FREFMERIER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Awwémm BRER: (200~300) Ix 061-065 2&RBHFRELEM. EL . kB £$ £$
Lamp: (200~300) Ix AR B BB 8 R Bt R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESATHANE2BZAI%RERR
TUSHFE (WESERERETIE To R 718 T3
636 = )Industrial After 7 hours exposure in ammonia 061-065 TR A FE T3 No stress &
o gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
KNERKBIEEE
Result of test or range of numerical value
II;ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fi5its Feitifh Feitifh
e AT | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
R
Appearance TR AT TR AT TRABHAZ | THOEERFR | TROBEHFR
RI&FE | 061-065 | No stress corrosion | No stress corrosion [No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
XEREE B
Name of instrument
equipment

HAKE

Ammonia Plant

26 U1, JLo28 T
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Test Result

RERS: a.
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE HRRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Am%éme BBER: (200~300) Ix 066-070 2&BHRELEM. S XA £$ £$
Lamp: (200~300) Ix RIS K FR % R B e S BRI
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RN ATEE TR, RAK
EA (5E1) %(REBSLL)WELHE SN RRMfA(RAEHRELTELRE
&, £ (35%2) ‘CIRE TEHE K48/ BRI ES M, AT AR,
B, R ERARMNZRIEKRREERE BErimaiFB s mE e
MY, EEREEEHTRE (1~2) Mg, )
th IN:b) Appearance: no damage (no 5 =
= - % T =
6.3.5 Salt spray 48 hours spray, at temp (35%2)°C, NaCl 066-070 erosion on material exposed. and HRYRA TR Pass
mist concentration (5%1)%. After test plating material, slight erosion on
wash parts and put it into room ambient the cutting surface is acceptable)
for (1~2) hours JEfMEEFE : 20mQ Max.
GBI/T 5095.6 Method 11f /EIA-364- Contact resistance: 20mQ Max.
26B
KM EE R BUESE E
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fiiifsn Feitifh Feitifh
S A | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
Appearance| F iR F it T it F it F it
HH/E | 066-070 No damage. No damage. No damage. No damage. No damage. / ! /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 5.9 5.6 5.7 5.4 5.6 5.6 5.6 5.5 5.4 5.6 5.90 5.40 5.66
Sample2 5.6 5.5 5.7 5.5 5.5 5.5 5.7 5.8 5.7 5.7 5.80 5.50 5.75
RIEHT | Sample3 5.4 5.9 5.8 5.8 5.5 5.9 5.6 5.5 5.8 5.9 5.90 5.40 5.86
R e Sample4 | 5.8 55 56 57 56 5.9 58 58 58 55 590 | 5.50 5.97
Contact
resistance Sample5 5.6 5.5 5.4 5.9 5.8 5.8 5.9 5.4 5.9 5.5 5.90 5.40 6.07
(&L
Unit:mQ) Sample1 6.2 6.2 6.4 5.7 6.1 6.1 5.9 5.8 5.7 6.3 6.40 5.70 6.18
Sample2 6.3 6.0 6.2 6.2 6.1 6.3 6.2 6.3 6.1 6.2 6.30 6.00 6.22
RIEF | Sample3 5.9 6.7 6.2 6.4 6.3 6.2 6.2 6.0 6.4 6.3 6.70 5.90 6.23
Sample4 6.2 6.0 5.9 6.4 5.9 6.3 6.5 6.1 6.6 6.1 6.60 5.90 6.21
Sample5 6.4 5.9 5.9 6.7 6.2 6.1 6.3 6.2 6.7 5.8 6.70 5.80 6.22
BB BB
Name of instrument
equipment

HERME
Salt spray Chamber

Resi

ELety
stance Meter
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Test Result

RERS: =
Report No. 202205008 FI®RS: CWBDZ-QR-QC-123
FE | wNmBe KNEGRFE HRRES MAREK HERHE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
B 1ERGRENTREER. ME FRE
Checking by eyes HMER KR .
MA: 1.0k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A ~
6.1.1 Appearance BEER: (200~300) Ix 071-080 2&EBHFRELSEM. St . TN ;‘ass ;‘ass
Lamp: (200~300) Ix tn R B B B R R
BmES: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.1 Method 1a damage, etc.
IR H RTINS N RGP
i, $BKMRE (245%5) ‘C, RiE
AR (4~5) LHE: =95% , =
- % T 3
6.3.8 Solderability | Dip solder tails into the molten solder 071-075 Solder coverage: =95% ERUBR TR Pass
held at (245 5) °C for (4~5) seconds
EIA-364-52
TRUEIEH: IR R EEIR RN
LDRNIRSHAA P SHIRE (26045)
C; BfiE) (5+1) #fE, EEEFHT
RTﬁifrTﬁe E (-2 A SNUL: FeIReE (£586.1.1) a
6.3.9 . |Resistance to wave soldering heat: 076-080 A "7.’ =T ZRMIEN TR =
to soldering | .. o Appearance: no damage.( refer to 6.1.1) Pass
heat Dip solder tails into the molten solder
held at (260+5) °C for (5+1) seconds,
recovery time (1~2) hours
KRN BEEE
Result of test or range of numerical value
I
ltem Sample1 Sample2 Sample3 Sample4 Sample5
.EIE"‘E 0, 0, 0, 0, 0,
Solderability >95% >95% >95% >95% >95%
O I AR o - o - -
THIRIAR 7 TRt FiRt5 TRt FiRt5 FiRt5
= Resistance to wave no damage no damage no damage no damage no damage
i KR AR soldering heat ge. ge- ge. ge- ge-
Resistance to
soldering heat| £ Tyes FARY FAitn FARY Fiitn Fiitn
Manual soldering no damage. no damage. no damage. no damage. no damage.

R E R

Name of instrument

2532 2600

equipment

MS-1070

12554

Solder Tester

LI X

Electric Sodering
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